BIRLA . ADITYA FII'!LA

opus. ® v

PAINTS
Ref: GIL/Mahad/2025/31 Date — 29.05.2025
To,

State Level Environment Impact Assessment Authority,
Environment & Climate Change Department,

Room No. 217, 2™ Floor,

Mantralaya, Mumbai - 400032

Subject: Submission of Six-Monthly Compliance Status of conditions of Environmental
Clearance for the period October 2024 to March 2025

Ref: EC granted by SETAA vide No: EC22B023MH151788. File No.: EC22B023MH151788.
Dated: 24™ August 2022

Dear Sir,

We, M/s. Grasim Industries Limited situated at Plot No. A-1, MIDC Mahad, Village Kamble
Tarfe Birwadi, Taluka Mahad & District Raigad, Maharashtra are herewith submitting Six-
Monthly compliance status report for period from October 2024 to March 2025 with regards
[...]
/recovered and only waste which has to be incinerated shall go to incineration and waste which can be| recycler/reprocessor/reuse purpose.
used for land filling and cannot be recycled/reprocessed etc. should go for that purpose, in order to
reduce load on incineration and landfill site/environment.

79 27 An inspection book shall be opened and made available to the Board’s officers during This is noted for Compliance
their visit to the appli .

80 28 Industry shall strictly comply with the Water (P&CP) Act, 1974, Air (P&CP) Act, 1981 Regularly monitoring the water parameters and limits are
and Environmental Protection Act, 1986 and industry specific standard under EP Rules withing the limit.

_ 1986 which are available on MPCB website (www.mpch.gov.in).

81 29 Separate drainage system shall be provided for collection of trade and sewageceffluents. Terminal | Separate drainage system has been provided with
manholes shall be provided at the end of the collection system with arrangement for measuring the | flowmeter for the collection of trade and sewage effluent.
flow. No effluent shall be admitted in the pipes/sewers downstream of the terminal manholes, No
effluent shall find its way other than in d d and provided coll System.

82 30 Neither storm water nor discharge from other premises shall be allowed to mix with the effluents Separate drainage system has been provided
from the factory

83 31 The industry should not cause any nuisance in surrounding area. Noted for the comgiliance

84 32 The industry shall take adequate measures for control of noise levels from its own sources within the |Adequate control measures has been taken to control the
premises so as to maintain ambient air quality standard in respect of noise to less than 75 dB (A) Noise levels , Attached noise monitoring reports.
during day time and 70 dB (A) during night time. Day time is reckoned in between 6 a.m. and 10
p.m. and night fime is reckoned between 10 p.m. and 6 am.

85 33 The industry shall create the Envi 1 Cell by appointing an Environmentai Engineer, Chemist |Appointed Environmental Engineers, chemist and

operators for the environmental and irrigation work




86 34 The applicant shall provide ports in the chimney(s) and facilities such as ladder, platform etc. for Sample port, ladders, platforms has been provided to the
monitoring the air emissions and the same shall be open for inspection to/and for use of the Board’s | chimneys.
Staff. The chimney(s) vents attached to various sources of emission shall be designated by numbers
such as §-1, 8-2, etc. and these shall be painted displayed to facilitate identification.

87 35 The industry should comply with the Hazardous and Other Wastes (M & TM) Rules, 2016 and Having CHWTSDF membership. Annual return will be
submit the Annual Returns as per Rule 6(5) & 20(2) of Hazardous and Qther Wastes (M & TM) submitted in scheduled time period
Rules, 2016 for the preceding year April to March in Form-IV by 30th June of every year.

88 36 The applicant shall install a separate meter showing the consumption of energy for Separate energy meter has been provided. Chemical
operation of domestic and industrial effluent treatment plants and air pollution control consumption for the treatment of ZLD & STP has been
system. A register showing ption of chemicals used for shall be maintained
maintained.

89 37 The applicant shall bring minimum 33% of the available open land under green coverage/ plantation. |Completed significant portion of green belt development
The applicant shall submit a yearly statement by 30th September every year on available open plot  |and remaining area is under development
area, number of trees surviving as on 31st March of the year and number of trees planted by

| September end.

90 38 ' The Board reserves its rights to review plans, specifications or other data relating to plant setup for | Noted for the compliance
the treatment of waterworks for the purification thereof & the system for the disposal of sewage or
trade effluent or in connection with the grant of any consent conditions.

91 39 The firm shall submit to this office, the 30th day of September every year, the Environment Submitted Form-V as per the provisions of Rule 14 of the
Statement Report for the financial year ending 31st March in the prescribed FORM-V as per the Environment (P ) (second A d ) Rules,
provisions of Rule 14 of the Envil (P ) (second A d ) Rules, 1992, 1992,

92 40 The Applicant shall obtain necessary prior permission for providing additional control Noted for the compliance
with necessary specifications and operation thereof or alteration or replacement/alteration well before
its life come to an end or erection of new pollution
control equipment.

93 41 The Board reserves its rights to vary all or any of the condition in the consent, if due to Noted for the compliance
any technological improvement or otherwise such variation (including the change of

| any control equipment, other in whole or in part is necessary),
94 42 The applicant shall provide facility for collection of envi 1 samples and samples of trade and | Noted for the compliance

sewage effluents, air emissians and hazardous waste to the Board staff at the terminal or designated
points and shall pay to the Board for the services rendered in this behalf.




CONSENT TO ESTABLISH

CTE No: Format 1.0/CAC/UAN/Ne.06000133765/CE/2206001311

Date: 23.06.2022
Sr. No. Acts/Rules Specific Conditions Remark
Batteries (Management & |The applicant shall ensure that used batteries are not disposed of in any manner other than by
1 Handling) Rules, 2001 depositing with the authorized dealer/ manufacturer/ registered recycler/ importer/ re-conditioner or | This is noted for compliance
at the designated collection center.
2 The applicant shall file half-yearly return in Form VIII to the M.P.C. Board. Noted for Compliance
3 Bulk consumers to their user units may auction used batteries to reyistered rec;clers only. Noted for Compliance
The Board reserves the right to review, amend, suspend, revoke this consent and the same shall be
4 L . Noted
binding on the industry.
5 This consent should not be construed as exemption from obtaining necessary NOC/ permission from Noted
any other Government authorities.
The applicant should not take any effective steps for implementation of the project before obtaining Received EC No. 22B023MH 151788 Dated
Environmental Clearance as per EIA Notification 2006 and amendments thereto, As per Para 2 of 24.08.2022
EIA notification dated- 14.09.2006, the effective steps include starting of any construction work or
6 preparation of land by the project management. However as clarified by the MoEF vide office
memorandum no.
T-1103/41/2006-1A.1I(T); Dated- 19/08/2010, fencing of the site to protect it from getting encroached
and construction of temporary shed(s) for the guard(s) & acquisition of land not be treated as an
effective step.
Zero liquid discharge effluent treatment plant
7 The applicant shall install comprehensive treatment system for treatment of trade effluent & treated | 150 KLD followed by RO & MEE provided.
effluent will be 100% recycled in the process to achieve ZLD This unit will adhere the norms regulated by
CPCB/MPCB.
Domestic wastewater/ sewage effluent will be
8 The applicant shall provide Sewage Treatment Plant of adequate capacity & treated sewage shall be  |treated in 30 KLD STP plant and considering
used on land for gardening purpose within premises sewage effluent discharge norms regulated by
the MPCB/CPCB
9 Thef applica'nt shall dispose the Hazardous Waste as per the provision of H&OW Rule by adopting Complied, Orline manifest submitted
online manifest system
10 Industry shall install online continuous monitoring system as per CPCB guidelines & data to be Online continuous monitoring system has been
tr itted directls from Data Loguer to Board server . installed
1 The applicant shall obtain Conse.nt to Qgerate from Maharashtra Pollution Control Board before Consent to Operate has been received
actual commencement of the Unit/Activity.
12 This consent is issued as per the minutes of Consent Appraisal Committee meeting held on
- 24/5/2022
Terms & Conditions for | A] As per your application, you have proposed to segregate trade effluent into weak stream & strong | Z€r0 liquid discharge effluent treatment plant
Compliance of Water  |stream and provide Effluent Treatment Plant (ETP) comprising of: 150 KLD followed by RO & MEE is provided.
Pollution Control i) Strong COD/TDS stream of 6 CMD - Treatment system comprising of Primary {Advanced (Out of total capacity of ETP 150 KLD,
Oxidation, Primary after stmt). LOKLD ETP for strong steam & 140 KLD ETP
13 ii) Weak COD/TDS stream of 114 CMD - Treatment system comprising of Primary (Collection tank, for weak steam is considered)
Neutralization tank, Equalization tank, Flash mixer, Primary Clarifier/Primary Settling Tank),
Secondary (Activated sludge process), Tertiary (Pressure sand filter, Activated carbon filter, Ultra
Filtration), Advance
treatment (Reverse osmosis, Multi Efflective Evaporator ( stage), ATFD) .
The Applicant shall operate the effluent treatment plant (ETP) to treat the trade effluent and recycle |Zero liquid discharge effluent treatment plant
14 the entire treated effluent into the process for various purposes such as for cooling, process & 150 KLD followed by RO & MEE is provided.
Scrubbing with metering system so as to achieve Zero Liquid Discharge. There shall be no discharge | This uniyt will adhere the norms regulated by
on land or outside factory premises. CPCB/MPCB.
Domestic wastewater/ sewage effluent is
Is B] As per your application, you have provided Sewage Treatment Plant of designed capacity 30 designed and installed capacity is 30 KLD and
CMD for the treatment of 23 CMD of sewage. considering sewage effluent discharge norms
regulated by the MPCB/CPCB
The Applicant shall operate the sewage treatment system 1o treat the sewage so as to achieve the Outlet parameters are within the MCPCB limit
following standards.
16 Parameters & Standards (mg/l):
1. Suspended Solids Not to exceed 50 mg/l
2. BOD 3 days 270C Not to exceed 30 mg/l
3. COD Not to exceed 100 mg/l
C] The treated sewage shall be recycled for secondary purposes to the maximum extent and
17 remaining shall be discharged on land for gardening within premise after confirming above Noted
standards. In no case, sewage shall find its way for gardening / outside factory premises.
The Board reserves its rights to review plans, specifications or other data relating to plant setup for
the treatment of \f»'atemorks for t‘he purification there of & the sys-te:m for the dispf)sal of sewage Pr Consent has been taken to establish and
18 trade effluent or in connection with the grant of any consent conditions. The Applicant shall obtain X
prior consent of the Board to take steps to establish the unit or establish any treatment and disposal operate the unit
system or an extension or addition thereto.
The industry shall ensure replacement of pollution control system or its parts after expiry of its
19 expected life as defined by manufacturer so as to ensure the compliance of standards and safety of the|PM shedule has been prepared
operation thereof.
The Applicant shall comply with the provisions of the Water (Prevention & Control of Pollution)
20 Act, 1974 and as amended, by installing water meters and other provisions as contained in the said | Water meter has been provided
act:
ZLD unit consisting of ETP, RO, MEE is
2 The Applicant shall provide Specific Water Pollution control systemn as per the conditions of EP Act, |installed for the effluent water treatment and
1986 and rule made there under from time to time/Environmental Clearance/ CREP guidelines. STP is installed for the domestic/sewage water
treatment
Guidelines for Strom-Water: Storm water line is channelized through
i. Strom water for a plant, a unit (having plot size at least 250 square meters) shall not be allowed to |separate drain line, it is not be mixed with the |
7 mix with scrubber water,effluent and/or floor washings. any effluent. =

ii. Strom water within the battery limits of a unit shall be channelized through separate drain or pipe
| passing through a High Density Poly ethylene (HDPE) lines pit having holding capacity of 10
|minutes (hourly average) of rainfall.

f@of%
NG

\ L&/

.Y‘_‘;? -‘i J

l] r

L



r
W

Terms & Conditions for

compliance of Air Pollution

As per your application, you have proposed to provide the Air pollution control {APC) system
and also to erect following stack (s) to observe the following fuel pattern:

DG sets are installed are with acoustic
enclosure and having the stack height of 30 mir

Control
2 Boiler Stacks Boilers are having the 30 mtr height of stacks
as per vuideline.
3 M above the roof stack height is provided for
25 Process Stack & Dust Collectors the process stack ( As per EC Condition)
26 All the dust generating equipments or process shall be provided with dust extraction arrangement. Noted for Compliance
The bag houses, ete. shall be connected to chimneys or stacks of atleast twelve meters height or at
27 least two meters above the top most point of the building, shed or the plant in the industry, which so  |Noted for Compliance
ever is higher
The unit shall channelize shop floor or fugitive emission through a stack of twelve meters height or at
28 least two meters above the top most point of the building or shed or plant in the industry, which so | Noted for Compliance
ever is higher
20 The Applicant shall provide Specific Air Pollution control equipments as per the conditions of EP 30 Meter Stack heights are provided for the Air
- Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP guidelines. |Pollution Control as per the EP Act, 1986
The Applicant shall obtain necessary prior permission for providing additional control equipment
30 with necessary specifications and operation thereof or alteration or replacement/alteration well before | Noted for Compliance
its life come to an end or erection of new pollution control equipment
The Board reserves its rights to vary all or any of the condition in the consent, if due to any
31 technological improvement or otherwise such variation (including the change of any control Noted for Compliance
equipment, other in whole or in part is necessary).
Guidelines for Solvent Losses:
32 The total losses of solvent should not be more than 5% of the solvent consumed, Noted for Compliance
if solvent consumption less than 1000 tons/Annum; and
13 The solvent loss should not be more than 3% of the solvent consumed, if solvent consumption greater Noted for Compliance
than 1000/tons/Annum. e
CTE Bank Guarantee of 25 Lakh against the compliance of Consent Condition Dated 31.05.2022 till |BG No: 13940100017173 has been renewed
34 Bank Guarantee
30.11.2022 upto 31.07.2029
35 General Conditi The Eneruv source for livhtin: purpose shall preferably be LED based This is noted for comyliance
36 The PP shall harvest rainwater from roof tops of the buildings and storm water drains to recharge the |Strom water & Roof water system is at
ground water and utilize the same for different industrial applications within the plant implementation stage.
Conditions for D.G. Set:
37 Noise from the D.G. Set should be controlled by providing an acoustic enclosure or by treating the | This is noted for compliance
room acousticallv,
Industry should provide acoustic enclosure for control of noise. The acoustic enclosure/ acoustic
treatment of the room should be designed for minimum 25 dB (A) insertion loss or for meeting the
38 ambient noise standards, whichever is on higher side. A suitable exhaust muffler with insertion loss | This is noted for compliance
of 25 dB (A) shall also be provided. The measurement of insertion loss will be done at different
points at 0.5 meters from acoustic enclosure/room and then average.
Industry should make efforts to bring down noise level due to DG set, outside industrial premises, .. .